
 

 

No. _________ 
================================================================================================================ 

In The 

Supreme Court of the United States 
--------------------------------- ♦ --------------------------------- 

CITY AND COUNTY OF SAN FRANCISCO, 

Petitioner,        
v. 

UNITED STATES 
ENVIRONMENTAL PROTECTION AGENCY, 

Respondent.        

--------------------------------- ♦ --------------------------------- 

On Petition For Writ Of Certiorari 
To The United States Court Of Appeals 

For The Ninth Circuit 

--------------------------------- ♦ --------------------------------- 

APPENDIX VOLUME II 

--------------------------------- ♦ --------------------------------- 
[...]
 III.   Applicable Plans, Policies, and Regula-

tions .............................................................  F-9 
A.   Legal Authorities ..................................  F-9 
B.   California Environmental Quality 

Act .........................................................  F-9 
C.   State and Federal Laws, Regulations, 

Policies, and Plans ................................  F-9 
D.   Impaired Waters on CWA 303(d) List ....  F-14 

 IV.   Rationale for Effluent Limitations and 
Discharge Specifications .............................  F-14 
A.   Discharge Prohibitions .......................  F-15 
B.   Technology-Based Effluent Limita-

tions.......................................................  F-16 
C.   Water Quality-Based Effluent Limita-

tions (WQBELs) ....................................  F-17 
1.  Scope and Authority ........................  F-17 

2.  Beneficial Uses and Water Quality 
Objectives .....................................  F-18 

3.  Minimum Initial Dilution .............  F-18 



App. 247 

 

4.  Need for Water Quality-Based Ef-
fluent Limitations (Reasonable 
Potential Analysis) .......................  F-19 

5.  WQBELs .......................................  F-25 

D.   Discharge Requirement Considera-
tions.......................................................  F-25 

 V.   Rationale for Receiving Water Limitations ....  F-26 
 VI.   Rationale for Provisions .............................  F-27 

A.   Standard Provisions .............................  F-27 
B.   Monitoring and Reporting Program 

(MRP) Requirements ............................  F-27 
C.   Special Provisions ..............................  F-27 

1.  Reopener Provisions .....................  F-27 

2.  Effluent Characterization Study 
and Report ....................................  F-27 

3.  Pollutant Minimization Program ....  F-28 

4.  Special Provisions for Publicly-
Owned Treatment Works (POTWs) ....  F-28 

5.  Combined Sewer System Controls ...  F-29 

6.  Westside Recycled Water Project 
Operations Notification ................  F-31 

7.  Flame Retardant Special Study ....  F-32 

8.  Efficacy of Combined Sewer Sys-
tem Controls Special Study ..........  F-32 

 VII.   Rationale for Monitoring and Reporting 
Requirements ..............................................  F-32 

VIII.   Public Participation ....................................  F-34 
  



App. 248 

 

[F-2] Tables 

Table F-1. Facility Information .........................  F-3 

Table F-2. Previous Dry Weather Effluent Lim-
itations and Monitoring Data ........................  F-7 

Table F-3. Combined Sewer Discharge Fre-
quency .............................................................  F-7 

Table F-4. Combined Sewer Discharge Duration 
(July 1, 2012, through June 30, 2013) ............  F-8 

Table F-5. Basin Plan Beneficial Uses ..............  F-9 

Table F-6. Ocean Plan Beneficial Uses ................  F-11 

Table F-7. Secondary Treatment Require- 
ments ..............................................................  F-16 

Table F-8. Ocean Plan Table 2 Effluent Limita-
tions ................................................................  F-17 

Table F-9. Reasonable Potential Analysis No. 1 
– Existing Conditions .....................................  F-20 

Table F-10. Reasonable Potential Analysis No. 
2 – Westside Recycled Water Project Condi-
tions ................................................................  F-23 

 
[F-3] ATTACHMENT F – FACT SHEET 

This Fact Sheet includes the legal requirements and 
technical rationale that serve as the basis for the re-
quirements of this Order. As described in section 11.B 
of this Order, the Regional Water Board and U.S. EPA 
incorporate this Fact Sheet as findings supporting the 
issuance of this Order. 

  



App. 249 

 

I. PERMIT INFORMATION 

 The following table summarizes administrative 
information related to the facility. 

Table F-1. Facility Information 

WDID 2 386009001 

CIWQS Place ID 256498 

Discharger City and County of San 
Francisco 

Name of Facility 

Oceanside Water Pollution 
Control Plant, Wastewater 
Collection System, and 
Westside Recycled Water 
Project 

Facility Address 
3500 Great Highway 
San Francisco, CA 94132 
San Francisco County 

Facility Contact, 
Title and Phone 

Dale Miller, Operations 
Superintendent, Wastewater 
Enterprise, (415) 242-2225 

Authorized 
Person to Sign 
and Submit 
Reports 

Greg Norby, Assistant General 
Manager, Wastewater 
Enterprise, (415) 554-2465 

Mailing Address 

San Francisco Public 
Utilities Commission/ 
Wastewater Enterprise 
525 Golden Gate Ave., 13th 
Floor, San Francisco, CA 94102 

Billing Address Same 



App. 250 

 

Type of Facility 
Publicly-Owned Treatment 
Works (POTW) and Combined 
Sewer System 

Major or Minor 
Facility Major 

Threat to Water 
Quality 2 

Complexity A 

Pretreatment 
Program Yes 

Reclamation 
Requirements 

State Water Board Order WQ 
2016-0068-DDW 

Facility Permitted 
Flow 

43 million gallons per day 
(MOD), maximum dry weather 
flow 

Facility Design 
Flow 

Oceanside Water Pollution 
Control Plant 
43 MGD maximum dry 
 weather design flow 
 (secondary treatment) 
65 MOD maximum wet 
 weather design flow 
 (secondary treatment for 43 
 MGD and primary treatment 
 for an additional 22 MOD) 
Westside Recycled Water 
Protect 
4 MGD maximum design flow 
(1.6 MGD annual average) 

Watershed San Mateo Coastal Basin 

Receiving Water Pacific Ocean 



App. 251 

 

Receiving Water 
Type Ocean waters 

 
A. The City and County of San Francisco (Dis-

charger) owns and operates the Oceanside 
Water Pollution Control Plant and its 
wastewater collection system. The Discharger 
plans to construct, own, and operate the 
Westside Recycled Water Project during this 
Order’s term. Collectively, the Oceanside Wa-
ter Pollution Control Plant, wastewater collec-
tion system, and Westside [F-4] Recycled 
Water Project are referred to as the Facility. 
The Facility discharges to the Pacific Ocean, a 
water of the United States. 

 For the purposes of this Order, references to 
the “discharger” or “permittee” in applicable 
federal and state laws, regulations, plans, or 
policy are held to be equivalent to references 
to the Discharger herein. 

B. The Discharger is regulated pursuant to Na-
tional Pollutant Discharge Elimination Sys-
tem (NPDES) Permit No. CA0037681. It was 
previously subject to Order No. R2-2009-0062 
(previous order). The Discharger filed a Re-
port of Waste Discharge and submitted an ap-
plication for reissuance of its waste discharge 
requirements (WDRs) and NPDES permit on 
April 3, 2014, and the previous order was ad-
ministratively extended by operation of law. 
Order No. R2-2010-0054 amended the previ-
ous order to update the Regional Standard 
Provisions (Attachment G); Order No. R2-
2011-0009 amended the previous order to 



App. 252 

 

update the pretreatment program require-
ments (Attachment H). 

 The Discharger is authorized to discharge 
subject to the WDRs and NPDES permit re-
quirements in this Order at the discharge lo-
cations described in Table 2 of this Order. 
Regulations at 40 C.F.R. section 122.46 limit 
the duration of NPDES permits to a fixed 
term not to exceed five years. Accordingly, Ta-
ble 3 of this Order limits the duration of the 
discharge authorization. Pursuant to Califor-
nia Code of Regulations, title 23, section 
2235.4, the terms and conditions of an expired 
permit are automatically continued pending 
reissuance of the permit if the Discharger 
complies with all requirements for continu-
ation of expired permits. (See 40 C.F.R 
§ 122.6[d].) 

II. FACILITY DESCRIPTION 

A. Wastewater and Biosolids Treatment 

1. Location and Service Area. The 
Oceanside Water Pollution Control Plant 
is located at 3500 Great Highway, San 
Francisco. The plant provides wastewater 
treatment for western San Francisco and 
a small portion of Daly City owned and 
operated by the North San Mateo County 
Sanitation District. The service area pop-
ulation is approximately 250,000. The 
Discharger is constructing a recycled wa-
ter project at the plant site during this 
Order’s term. The wastewater collection 
system is located throughout the western 



App. 253 

 

side of San Francisco. Attachment B 
shows maps of the Facility area. 

2. Collection System. The Discharger’s 
collection system is predominantly a com-
bined sewer system with some limited 
separate sanitary sewers. The combined 
sewer system consists of approximately 
250 miles of pipe, one major pump station 
(Westside Pump Station), six minor pump 
stations (four all-weather pump stations: 
Westside, Sea Cliff No. 1, Sea Cliff No. 2, 
and Pine Lake; and two wet weather 
pump stations: Sea Cliff No. 3 and Zoo 
Wet Weather Lift Station), and three 
large transport/storage structures (West- 
side Transport/Storage Structure, a 49.3-
million-gallon box-like structure located 
beneath the Great Highway; Richmond 
Tunnel, a 12.0-million-gallon tunnel lo-
cated to the north; and Lake Merced Tun-
nel, a 10.0-million-gallon tunnel located 
to the south). The separate sanitary 
sewer systems serve isolated areas and 
are also regulated under State Water 
Board [F-5] Order No. 2006-0003-DWQ 
as amended by State Water Board Order 
No. WQ 2013-0058-EXEC. 

3. Wastewater Treatment 

a. Oceanside Water Pollution Con-
trol Plant. During dry weather, the 
plant provides secondary treatment. 
The treatment processes include 
coarse screening at the Westside 



App. 254 

 

Pump Station, fine screening and 
grit removal at the plant headworks, 
primary sedimentation, activated 
sludge treatment by a high-purity 
oxygen process, and secondary clari-
fication. The effluent is not disin-
fected. The plant has a maximum 
secondary treatment design capacity 
of about 43 million gallons per day 
(MGD). During wet weather, the 
plant can provide primary treatment 
for about 22 MGD more, which is 
combined with the secondary-treated 
effluent prior to discharge for a total 
treatment capacity of 65 MGD. Plant 
effluent flows to Discharge Point No. 
001 by gravity. 

b. Combined Sewer System. The 
combined storage capacity of the 
three transport/storage structures is 
about 71 million gallons. Collection 
system piping provides about 2 mil-
lion gallons of additional storage. The 
transport/storage structures provide 
flow equalization and convey com-
bined sewer system flows up to 65 
MGD to the plant by way of the 
Westside Pump Station. 

 Flows above the plant’s 65-MGD 
treatment capacity receive equiva-
lent-to-primary treatment through 
solids settling, skimming of floatable 
solids, and in some cases screening 
within the combined sewer system. 



App. 255 

 

In addition to pumping up to 65 MGD 
to the plant, the Westside Pump Sta-
tion can also pump flow from the 
Westside Transport/Storage Struc-
ture to Discharge Point No. 001 dur-
ing wet weather (identified in the 
previous order as “decant”). The de-
sign capacity of the Westside Pump 
Station wet weather pumps ranges 
from 98 to 133 MGD depending on 
the number and model of pumps op-
erating when there are high water 
levels in the West Box of the Westside 
Transport/Storage Structure (typi-
cally observed during wet weather 
operations). Flows that exceed the 
capacities of the Oceanside Water 
Pollution Control Plant and com-
bined sewer system may discharge 
from Discharge Point Nos. CSD-001, 
CSD-002, CSD-003, CSD-004, CSD-
005, CSD-006, and CSD-007. Four of 
these discharge points are directly 
connected to transport/storage struc-
tures (Discharge Point Nos. CSD-
001, CSD-002, CSD-003, and CSD-
004), and three are associated with 
pump station sumps (Discharge 
Point Nos. CSD-005, CSD-006, and 
CSD-007). After wet weather events, 
stored combined sewer system flows 
and accumulated solids remaining in 
the transport/storage structures are 
conveyed to the plant for treatment. 



App. 256 

 

4. Sludge and Biosolids Management. 
The Discharger uses temperature-phased 
anaerobic digestion, which is capable of 
producing Class A biosolids. Primary 
sludge, waste activated sludge, and sec-
ondary scum are mixed and co-thickened 
using gravity belt thickeners prior to be-
ing fed to the anaerobic digestion system. 
The digestion system accepts hauled-in 
batches of primary and secondary sludge 
from the Treasure Island Wastewater 
Treatment Plant. Digested biosolids are 
dewatered using screw presses and 
stored in hoppers prior to being loaded 
into covered trucks for transport. During 
the wet season, the majority of biosolids 
are hauled to a landfill for storage and 
eventual use as interim cover, final cover, 
or landfill [F-6] building material; a small 
percentage is reused for agricultural land 
application. During the dry season, bio-
solids are hauled offsite for agricultural 
land application. 

5. Water Recycling and Reclamation. 
The Discharger is constructing a recycled 
water project at the Oceanside Water Pol-
lution Control Plant site during this Or-
der’s term. Secondary-treated effluent 
will be treated further with membrane 
filtration, reverse osmosis, and ultravio-
let (UV) light disinfection to produce re-
cycled water. The concentrate from the 
reverse osmosis process will be commin-
gled with plant effluent prior to dis-
charge at Discharge Point No. 001. Filter 



App. 257 

 

backwash water generated at the 
Westside Recycled Water Project will be 
directed to the plant headworks for treat-
ment. The project is expected to produce 
and deliver an annual average flow of 1.6 
MGD of recycled water for distribution in 
the western portion of San Francisco, 
with peak deliveries of up to 4 MGD dur-
ing summer. Water recycling operations 
will not increase the mass of pollutants 
discharged at Discharge Point No. 001, 
but will increase the concentration of pol-
lutants discharged. The requirements of 
this Order account for the discharge from 
this water recycling project. Reclamation 
requires waste discharge requirements 
beyond those specified here, such as those 
in State Water Board Order No. WQ 2016-
0068-DDW (Water Reclamation Require-
ments for Recycled Water Use). 

B. Discharge Points and Receiving Waters 

1. Discharge Point No. 001. During dry 
weather, secondary-treated effluent is 
discharged at Discharge Point No. 001. 
During wet weather, the discharge at Dis-
charge Point No. 001 comprises primary-
treated and secondary-treated effluent 
from the Oceanside Water Pollution 
Control Plant and equivalent-to-primary-
treated effluent from the Westside Transport/ 
Storage Structure. When the Westside 
Recycled Water Project becomes opera-
tional, reverse osmosis concentrate will 



App. 258 

 

also be discharged at Discharge Point No. 
001. 

 Discharge Point No. 001 is a 4.5-mile-long 
(3.9 nautical mile-long) deepwater outfall 
that terminates with a diffuser that be-
gins approximately 3.8 miles (3.3 nauti-
cal miles) from shore at a depth of 78 feet 
below mean lower low water (MLLW). 
The diffuser has 85 risers spread along a 
3,000-foot outfall pipe. Each riser has 
eight ports. Discharge Point No. 001 dis-
charges to the Pacific Ocean beyond the 
territorial waters of the State, which end 
three nautical miles from MLLW at 
shore. 

2. Discharge Point Nos. CSD-001, CSD-
002, CSD-003, CSD-004, CSD-005, CSD-
006, and CSD-007. During wet weather, 
equivalent-to-primary-treated wastewater 
is discharged to the Pacific Ocean at Dis-
charge Point Nos. CSD-001, CSD-002, 
CSD-003, and CSD-004 when the West- 
side Pump Station capacity is exceeded, 
and at Discharge Point Nos. CSD-005, 
CSD-006, and CSD-007 when the capaci-
ties of the corresponding pump stations 
(i.e., Sea Cliff No. 1 and Sea Cliff No. 2 
Pump Stations) are exceeded, including 
the capacity of the wet well connected to 
Discharge Point No. CSD-006. These dis-
charge points are located within the ter-
ritorial waters of the State. 



App. 259 